16 GAUGE STRAIGHT FINISH NAILER - MODEL NUMBER YN250FSE




16 GAUGE STRAIGHT FINISH NAILER - MODEL NUMBER YN250FSE

The model number will be found on a plate attached to the motor housing. Always mention the model number in all correspondence regarding your

RYOBI STRAIGHT FINISH NAILER or when ordering repair parts.

PART
NUMBER
079077005001
079077005002
079077005003
079077005004
079077005005
079077005006
079077005007
079077005008
079077005009
079077005010
079077005011
079077005012
079077005013
079077005014
079077005015
079077005016
079077005017
079077005018
079077005703
079077005021
079077005022
079077005085
079077005023
079077005024
079077005025
079077005026
079077005027
079077005028
079077005029
079077005030
079077005031
079077005032
079077005033
079077005034
079077005035
079077005036
079077005037
079077005038
079077005039
079077005704
079077005084
079077004055
079077005082
079077005081
079077005080

PARTS LIST
KEY
DESCRIPTION QTy. NO.
Bolt (M5 x 16 mm, Hex Soc. HA.) ....coviuiiiiiiieeciieeceee e 1 46
47
48
49
50
51
52
O-RING (18 X 1.8) 1eiiiiiiiieiiee ettt 1 53
Valve Spring 1 54
O-RiNG (48.7 X 2.85)....ueiiueirieiirieiiee sttt 1 55
O-RING (88 X 3.5) 1eiiiiiiiiiiiieesieeeeiie e eitee e et 1 56
O-Ring (25 x 3.5).. 1 57
Head ValVe........oooiiiiii e 1 58
O-RING (B0 X 2.5) 1ciiieeiieeiiieeeieee et siree st e e sre e sneeeennnes 1 59
w1 60
O-RING (42 X 2.5) 1 eiiiiieeeeiiee ettt e e 1 61
O-RiNG (42 X 3.55) ..ciiiiiiieertieeie ettt 2 62
Cylinder 63
64
65
66
Washer (OD4.7 X ID3.1 X 0.81) ..cocveirrieiiiiiiiieeeeeiee e 1 67
HOUSING ..ttt s 1 68
Bottom Plug.. a1 69
PIN (B X 26) ettt 2 70
Work Contact Element Guide Seat.......cc.ccceeiveeriiiieeeiniieenes 1 71
Work Contact Element Spring e 1 72
PUSH STEM .. e 1 73
Work Contact Element.........ccceeiiieeeiiiieeiiieeeieeeeeee e 1 74
Work Contact Element Screw. e 1 75
PiN SIEEVE ...t 1 76
GUIAE WASKET ...coeiiiiie et 1 77
Bolt (M4 x 7 mm, Hex Soc. Hd.) e 1 78
Depth of Drive KNOD .....coocviiiiiiiieiieeeeeeee e 1 79
COMPresSiON SPriNG ......eeireeriieriieieeere et 1 80
Contact Mechanism... 1 81
NO Mar Pad.....ccooiiiiiiiee et 1 82
JOINE SEANG...eeiiiiie e 1
Bolt (M3 x 8 mm, Hex Soc. Hd.) e 1
Trigger Valve Assembly ... 1
Washer (OD6.3 X ID4.1 X 1.71) c.oeiiiiiieeieiieeeieeeeee e 1
Bolt (M4 x 8 mm, Hex Soc. Hd.) .1
Housing Handle Sleeve ..........cccviiiiiiiiniieiiceeccceeeee e 1
ENA Cap ..ciiiiiiiiceeeteee e 1
A PIUG Cap ...ttt 1

PART
NUMBER

079077005079
079077005078
079077005077
079077005076
079077005075
079077005074
079077005052
079077005053
079077005054
079077005055
079077005056
079077005057
079077005058
079077005059
079077005060
079077005061
079077005062
079077005063
079077005064
079077005065
079077005066
079077005067
079077005068
079077005069
079077005070
079077005071
079077005072
079077005073
079077005906
079077005908
079077005907
079077005905
079077005901
079077005902
079077005903
079077005904
079077005911
NOT SHOWN:
079077005701

079077005702
079077005705

990000232
5-21-13
(REV:01)

DESCRIPTION QTY.

Air Plug (NPT 1/4 iN.-18) ..o
Roll Pin (2.5 X 18)...c..c......
Trigger Plate........

Trigger....cccceennee
Roll Pin (4 x 16)....

Retaining Ring ....
Roll Pin (3 x 18)...

Jam Release Mechanism.
Bolt (M4 x 10 mm, Hex Soc. Hd.).
Wear Rail Guide .......cccceereerieenen.
Fix Plate...............
Pusher..............
Driver Guide........
Lower Magazine .
Tension Spring ....
Pusher Seat ........
Pusher Pin........
Spacer .............
Lock Nut (M4) ...ceoeeeeeieeeeieeees
Bolt (M4 x 22 mm, Hex Soc. Hd.).
Upper Magazine .........cccceeeveeennnnns
Spring ..coceeeieeens

Spring Core......
Logo Label....
Data Label........

Warning Label.....

Oil Daily Label........ccccceerueennee.
Quick Start Directions Label...
Quick Start 1 Label..................
Quick Start 2 Label.....
Quick Start 3 Label...........c........
Warning Translations Hangtag...
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Overhaul Maintenance Kit

(Incl. 7-8, 10-12, 14, 16-17, 20-21 and 24)
Driver Maintenance Kit (Incl. 19-21) ...cccviveicieeceeeceeeeeeee
Oil and Wrench Kit

(Incl. Oil, and 3 mm and 4 mm Hex Keys)
Operator's ManUal ........cc.eeeeceeeeriieeeeieie e e e e e e see e






